engcon’ SPARE PARTS
ECO02 Control System SS5

Published:2013-10-30 Drawing No:1005735/B
P0OS DESCRIPTION PART |QTY COMMENTS
1 |Lock Tiltcylinder EC02 1000046 | 2
Cylinderblock NG& 303558 1

3 [Swivel ECO2 303430 1

L |Valve 130146 2

5 |Rotation Block 303557 1

6 |Tilt cylinder 303561 1

7 _|Flat head socket screw 5x10 610602 L

8 |[Socket Head Screw 8x95 610446 L

9 |Cover center 1001212 1

10 [K6S M5x8H 10.9 611801 8

11 |Socket Head Screw 5 x 35 610404 | 12

12 [0-ring #0960 | 13 [9,25x1,78

13 [Socket Head Screw 5 x 25 610402 4 112.9 Untreated ISO 4762
14 [Socket Head Screw 8 x 50 610439 L |Use Locktite when assemble
15 [Valve NG& Tilt 12V 130145 1 |RPE3-043Y11/01200E8
16 _[Connectionblock 730151 1

1# |Engine J2 50cc Charlyn T-Motor 120119 1

18 |[Adapter 10106 2

19 [Sealing washer 06 (3/8") 710703 6

20 |Banjobolt #0272 2

21 |Sealing washer 04 (1/4") 10702 2

22 |Adapter 110104 2

23 |Adapter GE 10-LR 110343 [

24 [Cutting Ring Nut 110194 [

25 |Cutting Ring #0350 [

26 |Cartridge Valve Locking 12v "flying leads” EC02 [730147 1

27 |Coil 12V Cartridge Valve Locking 130148 1

28 |Cable Clip manifold 1004676 | 1

29 |Washer Nordlock M8 611040 [

30 |0-ring 6,1x1,6 110954 [

31 [Roll pin 640411 1

32 |Roll pin 640410 1

33 |K6S M8x16H 10.9 611810 [

34 [Throttling NG& 1009709 | 1 |Used with SS5 From 1112
35 |Flat washer M5 611003 8

36 |Assembley cable extension ss5 - ss10 EC02 1000609 | 1

ARGO

37 |Assembley cable ss5 - ss15 EC02 303482 1

38 |Hose Tilt 141630 2

39 |Hose Engine Short 741631 1

40 |Hose Engine Long 141632 1




engcon’ SPARE PARTS
ECO02 Control System SS5

Published:2013-10-30 Drawing No:1005735/B




